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PART C
TEST RESULTS
| Sr. St ’
| No Property Unit Test Method TR IR
' Horizontal Rate of Burning ‘
1 AEB mm ASTM D 635 =0
ATB | <9 ?
2 | Limiting Oxygen Index % ASTM D 2863 e &
|
3 | Flammability = , UL - 94 Vo
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PART D
REMARKS s i
NOTE .1  The results related only to the items tested

2 The report shall not be reproduced in full/part without written approval of the laboratory
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